
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials  

5. Draft permit 

6. Technical summary or fact sheet 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un 
[...]
City, State, Zip Code: Argyle, TX 76226 

Phone No.: 940-240-5800 E-mail Address: smithwick@ustrinity.com 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: Click here to enter text. 

E. Owner of effluent disposal site: 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: James Haltom 

Mailing Address: 200 Highland Circle 

City, State, Zip Code: Argyle, TX 76226 

Phone No.: 940-240-5800 E-mail Address: smithwick@ustrinity.com 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions.  

Attachment: Click here to enter text. 

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant): 

AMichael
Sticky Note
Section 9, item E & F on pages 8 &9 of the administrative report. Thank you for addressing these items. However, the owner of land where the facility located and the effluent disposal site is not the applicant, US Trinity Smithwick, LLC. Please submit a long term lease agreement or a deed signed between the owner of the land and the applicant, if not please update item E & F to US Trinity Smithwick, LLC.

Section 1. Affected landowners' information, item A on page 17 of the administrative report. Thank you for submitting the landowners map. However the map submitted is insufficient. The south side of the applicant property, between landowner #01 and #56 is not designated, please submit an updated landowner's map.

Section 1. Affected landowners' information, item B on page 17 of the administrative report: Thank you for the cross-referenced mailing list. However, the name and address of property #01 indicated as 'NA', we need the name and the address of property #01. and please update the cross-referenced mailing list with the corresponding number and mailing address only (no need for property ID number).

Section 1. Affected landowners' information, item C on page 17 of the administrative report. Thank you for the affected landowners mailing labels.  Please email the labels in Avery 5160 label format (3 columns across, 10 columns down) according to the mailing list. To ensure we can use the media to print labels, they must be evenly spaced, so that each address prints on one label.  Please remove if there is any additional information included with the list, no punctuation.



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 9 of 25 

Prefix (Mr., Ms., Miss): N/A 

First and Last Name: Click here to enter text. 

Mailing Address: Click here to enter text. 

City, State, Zip Code: Click here to enter text. 

Phone No.: Click here to enter text. E-mail Address: Click here to enter text. 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: Click here to enter text. 

Section 10. TPDES Discharge Information (Instructions Page 34) 

A. Is the wastewater treatment facility location in the existing permit accurate?

☐ Yes ☐ No

If no, or a new permit application, please give an accurate description: 
Click here to enter text. 

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?

☐ Yes ☐ No

If no, or a new or amendment permit application, provide an accurate description of the 
point of discharge and the discharge route to the nearest classified segment as defined in 
30 TAC Chapter 307:  
Click here to enter text. 

City nearest the outfall(s): Click here to enter text. 

County in which the outfalls(s) is/are located: Click here to enter text. 

Outfall Latitude: Click here to enter text. Longitude: Click here to enter text. 

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood control district drainage ditch?

☐ Yes ☐ No

If yes, indicate by a check mark if: 

☐ Authorization granted ☐ Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact 
and the approval letter upon receipt. 

Attachment: Click here to enter text. 

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 10 of 25 

discharge.  

Click here to enter text. 

Section 11. TLAP Disposal Information (Instructions Page 36) 

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?  

☐   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
disposal site location:  

New TLAP: The disposal site is located alongside the Central and Eastern portions of the 
property. The proposed disposal area encompasses approximately 70.2 acres. The center 
of the disposal sites is located at 30.542454, -98.146709.  

B. City nearest the disposal site: Marble Falls, TX 

C. County in which the disposal site is located: Burnet County 

D. Disposal Site Latitude: 30.542454  Longitude: -98.146709 

E. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:  

The effluent will flow from the treatment facility to an effluent storage pond. The 
effluent will then be pumped from the pond to the effluent disposal area for spray 
irrigation within the disposal areas.  

F. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall 
runoff might flow if not contained:  

Post Creek 

Section 12. Miscellaneous Information (Instructions Page 37) 

A. Is the facility located on or does the treated effluent cross American Indian Land?   

☐   Yes ☒   No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the 
sewage sludge disposal site in the existing permit accurate?  

☐  Yes ☐  No  ☒  Not Applicable  

If No, or if a new onsite sludge disposal authorization is being requested in this permit 
application, provide an accurate location description of the sewage sludge disposal site. 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 11 of 25 

Click here to enter text. 

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☐   Yes ☒   No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application:  
Click here to enter text. 

D. Do you owe any fees to the TCEQ? 

☐   Yes ☒   No 

If yes, provide the following information: 

Account number: Click here to enter text. Amount past due: Click here to enter 
text. 

E. Do you owe any penalties to the TCEQ? 

☐   Yes ☒   No 

If yes, please provide the following information: 

Enforcement order number: Click here to enter text. Amount past due: Click here to 
enter text. 

Section 13. Attachments (Instructions Page 38) 

Indicate which attachments are included with the Administrative Report. Check all that 
apply: 

☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 
located or the effluent disposal site are not owned by the applicant or co-applicant. 

☒   Original full-size USGS Topographic Map with the following information: 

• Applicant's property boundary 
• Treatment facility boundary 
• Labeled point of discharge for each discharge point (TPDES only) 
• Highlighted discharge route for each discharge point (TPDES only) 
• Onsite sewage sludge disposal site (if applicable) 
• Effluent disposal site boundaries (TLAP only) 
• New and future construction (if applicable) 
• 1 mile radius information 
• 3 miles downstream information (TPDES only) 
• All ponds.  



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 12 of 25 

☐   Attachment 1 for Individuals as co-applicants 

☒   Other Attachments. Please specify: Appendix A – Core Data Form; Appendix B – Public 

Involvement Plan Form; Appendix C – USGS Maps; Appendix D – Affected Landowners Map; 
Appendix E – Original Photographs; Appendix F – Buffer Zone Map; Appendix G –Process 
Flow Diagrams; Appendix H – Site Drawing; Appendix I – Sludge Disposal Site Letter; 
Appendix J – Design Calculations; Appendix K – FEMA Flood Maps and wind Rose; Appendix 
L – Sewage Solids Management Plan; Appendix M – Pond Liner Certification; Appendix N – 
Annual cropping Plan, Appendix O – USGS Well Map and well information, Appendix P- 
USDA Soil Survey Map and Soil Analyses, Appendix Q- Engineering Report with Water 
Balance and Storage Volume calculations, Appendix S - Regionalization 

  





TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 25 

Section 15. Plain Language Summary (Instructions Page 40) 

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code 
§39.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below. 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
APPLICATIONS 

DOMESTIC WASTEWATER 

The following summary is provided for this pending water quality permit application being reviewed 
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code 
Chapter 39.  The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 
US Trinity Smithwick, LLC (CN606185817) proposes to operate US Trinity Wastewater Treatment Plant 
(RN111999264). a  0.18 MGD WWTP facility. The facility will be located Approximately 0.25 miles 
Southeast from the intersection of County Road 344 and Farm to Market 1431 Business, in Smithwick, 
TX, Burnet County, Texas 78654. 

This is for a new application to discharge processed wastewater at an average daily flow of 180,000 
gallons per day on an intermittent and flow-variable basis.  

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand 
(CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia Coli. Additional 
potential pollutants are included in the Domestic Technical Report 1.0, Section 7.Domestic wastewater 
will be treated by a suspended growth activated sludge process in extended aeration mode and the 
treatment units will include a mechanical auger screen, equalization basin, aeration tanks, membrane 
bioreactor trains, a chlorine contact chamber and a dechlorination chamber. Discharge will be pumped 
into an effluent pond. Discharge from the facility is not anticipated to cause any adverse impacts to any 
receiving waters downstream or adjacent property owners. Phases 1,2, 3 will each treat 60,000gpd each. 
The WWTP will treat 180,000gpd at full build-out. The influent will enter the plant via a lift station into a 
primary clarifier. The treatment units include an influent screening system, aeration basin, clarifier, 
chlorine contact basin and an aerobic digester. Wastewater will be pumped by an influent lift station into 
the plant where it will enter through a screen. The influent will then pass through the aeration zone and 
flow into a clarifier. From the clarifier, the effluent will flow to a chlorine contact basin for disinfection 
prior to tertiary filtration. From there the effluent will then be routed via pipe to an effluent storage pond, 
then routed to the effluent disposal area for spray disposal within the disposal site boundaries. This 
facility will also utilize a digester for sludge holding and reduction of solids prior to haul off. 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 15 of 25 

PLANTILLA EN INGLÉS PARA SOLICITUDES DE NUEVA/RENOVACIÓN/ENMIENDA TPDES o 
TLAP 

AGUAS RESIDUALES DOMÉSTICAS 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua pendiente que 
está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo exige el Capítulo 39 del 
Código Administrativo de Texas 30. La información proporcionada en este resumen puede cambiar 
durante la revisión técnica de la solicitud y no es federal. representaciones ejecutables de la solicitud de 
permiso. 

US Trinity Smithwick, LLC (CN606185817) propone operar la Planta de Tratamiento de Aguas 
Residuales Trinity de EE.UU. RN111999264. una instalación PTAR de 0.18 MGD. La instalación estará 
ubicada aproximadamente a 0,25 millas al sureste de la intersección de County Road 344 y Farm to 
Market 1431 Business, en Smithwick, TX, condado de Burnet, Texas 78654. 

Esto es para una nueva aplicación para descargar aguas residuales procesadas a un flujo diario promedio 
de 180,000 galones por día de forma intermitente y de flujo variable. 

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno carbonoso 
(CBOD5) de cinco días, sólidos suspendidos totales (SST), nitrógeno amoniacal (NH3-N) y Escherichia 
coli. Se incluyen contaminantes potenciales adicionales en el Informe Técnico Nacional 1.0, Sección 7. 
Las aguas residuales domésticas se tratarán mediante un proceso de lodos activados de crecimiento 
suspendido en modo de aireación extendida y las unidades de tratamiento incluirán una criba de tornillo 
mecánico, un estanque de ecualización, tanques de aireación y un biorreactor de membrana. trenes, una 
cámara de contacto de cloro y una cámara de decloración. La descarga se bombeará a un estanque de 
efluentes. No se prevé que la descarga de la instalación cause ningún impacto adverso a las aguas 
receptoras aguas abajo o a los propietarios de propiedades adyacentes. Las fases 1, 2 y 3 tratarán cada 
una 60.000 gpd. La instalación tratará 180.000 gpd en plena construcción. El afluente ingresará a la 
planta a través de una estación de bombeo hacia un clarificador primario. Las unidades de tratamiento 
incluyen un sistema de cribado de afluentes, balsa de aireación, clarificador, balsa de contacto de cloro y 
un digestor aeróbico. Las aguas residuales se bombearán a la planta donde ingresarán a través de una 
rejilla. Luego, el afluente pasará por la zona de aireación y fluirá hacia un clarificador. Desde el 
clarificador, el efluente fluirá a una cubeta de contacto con cloro para su desinfección antes de la 
filtración terciaria. Desde allí el efluente será conducido a un estanque de almacenamiento de efluentes. 
Luego, el efluente se eliminará mediante riego por aspersión. Esta instalación también utilizará un 
digestor para retener lodos y reducir los sólidos antes del transporte. 



TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 17 of 25 

DOMESTIC ADMINISTRATIVE REPORT 1.1 

The following information is required for new and amendment applications. 

Section 1. Affected Landowner Information (Instructions Page 

41) 

A. Indicate by a check mark that the landowners map or drawing, with scale, includes the 
following information, as applicable: 

☒   The applicant’s property boundaries 

☒   The facility site boundaries within the applicant’s property boundaries 

☐   The distance the buffer zone falls into adjacent properties and the property boundaries 
of the landowners located within the buffer zone 

☒   The property boundaries of all landowners surrounding the applicant’s property (Note: if 
the application is a major amendment for a lignite mine, the map must include the 
property boundaries of all landowners adjacent to the new facility (ponds).) 

☐   The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile 